
STRIKE/UNDERLINE 

DRAFT 3/4/2020 

12-1 

 CHAPTER 12 1 

 2 

Design and Construction Standards for Public Water Supplies 3 

 4 

 Section 1. Authority.  5 

These standards are promulgated pursuant to Wyoming Statute (W.S.) §§ 35-11-101 through 35-6 

11-1207 2005. Specifically, W.S. § 35-11-302 requires the administrator to establish standards 7 

for the issuance of permits for construction, installation, or modification, or operation of any 8 

public water supply. 9 

 Section 2. Purpose. The purpose of these standards is to: 10 

 11 

 (a) Ensure that the design and construction of public water supplies meet the purpose 12 

of the Environmental Quality Act. 13 

 14 

 (b) Prevent, reduce and eliminate pollution and enhance the waters of the State of 15 
[...]
twenty (20) mg/L or more SiO2 is required or where the amount of added and naturally occurring 2529 

silicate will exceed sixty (60) mg/L as SiO2. 2530 

 2531 

   (A)(B) Facilities shall be provided for maintaining a chlorine residual of 2532 

0.5 mg/L throughout the distribution system.; and 2533 

 2534 

   (B)(C) Sodium silicate shall not be applied ahead of iron or manganese 2535 

removal treatment. 2536 

 2537 

  (vii) Testing equipment. Testing equipment shall be provided for all iron and 2538 

manganese control plants. and shall conform to the following requirements: 2539 

 2540 

   (A) The equipment should shall have the capacity to measure the iron 2541 

content to a minimum of 0.1 mg/L and the manganese content to a minimum of 0.05 mg/L.; and 2542 

 2543 

   (B) Where polyphoshate sequestration is practiced, phosphate testing 2544 

equipment shall be provided. 2545 

 2546 

 (o)(n) Fluoridation and defluoridation. shall comply with the following requirements: 2547 

 2548 

  (i) Fluoride compound storage. Storage tanks shall be covered;. aAll fluoride 2549 

compound storage shall be inside a building. Storage tanks for hydrofluosilic acid shall be vented 2550 

to the atmosphere at a point outside the building. 2551 

 2552 

  (ii) Chemical feed equipment. Fluoride feed equipment shall meet the 2553 

following requirements.: 2554 

 2555 

   (A) Scales or loss of weight recorders shall be provided for dry 2556 

chemical feeds. Feeders shall be accurate to within five (5) percent of any desired feed rate. 2557 

 2558 

   (B) The point of application of hydrofluosilic acid, if into a horizontal 2559 

pipe, shall be in the lower half of the pipe. Fluoride compound shall not be added before lime 2560 

soda softening or ion exchange softening. 2561 



STRIKE/UNDERLINE 

DRAFT 3/4/2020 

12-66 

 2562 

   (C) A fluoride solution shall be applied by a positive displacement 2563 

pump having a stroke rate not less than twenty (20) nor more than ninety-five (95) strokes per 2564 

minute. Fluoride solutions shall not be injected to a point of negative pressure. 2565 

 2566 

   (D) All fluoride feed lines and dilution water lines shall be isolated 2567 

from potable water supplies by either an air gap above the solution tank or a reduced pressure 2568 

principal backflow preventor. 2569 

 2570 

   (E) Water used for sodium flouride fluoride dissolution shall have a 2571 

hardness not exceeding fifty (50) mg/L. Softening shall be provided for the solution water where 2572 

hardness exceeds forty-five (45) mg/L. 2573 

 2574 

   (F) Flow meters for treated flow rate and fluoride solution water shall 2575 

be provided. 2576 

 2577 

  (iii) Protective equipment. Protective equipment, including air purifying 2578 

respirators approved by the National Institute of Occupational Safety and Health and emergency 2579 

showers, shall be provided for operators handling fluoride compounds. 2580 

 2581 

  (iv) Dust control. 2582 

 2583 

  (A)(iv) Provisions shall be made to allow the transfer of dry fluoride compounds 2584 

from shipping containers to storage bins or hoppers in such a way as to minimize the quantity of 2585 

fluoride dust which that may enter the room in which the equipment is installed. The enclosure 2586 

shall be provided with an exhaust fan and dust filter which places the hopper under a negative 2587 

pressure. Air exhausted from fluoride handling equipment shall discharge through a dust filter to 2588 

the outside atmosphere of the building. The discharge shall not be located near a building fresh 2589 

air intake. 2590 

 2591 

   (A) The fluoride enclosure shall be provided with an exhaust fan and 2592 

dust filter which that places the hopper under a negative pressure.  2593 

 2594 

   (B) Air exhausted from fluoride handling equipment shall discharge 2595 

through a dust filter to the atmosphere outside atmosphere of the building. The discharge shall 2596 

not be located near a building fresh air intake. 2597 

 2598 

   (B)(C) A floor drain shall be provided to facilitate removal of any water 2599 

on the floor. 2600 

 2601 



STRIKE/UNDERLINE 

DRAFT 3/4/2020 

12-67 

  (v) Testing equipment. Equipment shall be provided for measuring the 2602 

quantity of fluoride in the water. 2603 

 2604 

  (vi) Defluoridation. Where the source water quality requires fluoride removal 2605 

is required, the following methods are acceptable: 2606 

 2607 

   (A) Activated alumina, subject to the following requirements: may be 2608 

employed in open gravity filter tanks or pressure filter tanks. The minimum media depth shall be 2609 

5 feet. The units shall not be loaded at a rate exceeding 4 gallons per minute per square foot (236 2610 

m3/m2·d). The activated alumina media shall be in mesh sizes ranging from 28 to 48. 2611 

Regeneration facilities shall be provided to regenerate the media. These shall include both weak 2612 

caustic and weak acid systems. 2613 

 2614 

    (I) Activated alumina may be employed in open gravity filter 2615 

tanks or pressure filter tanks. The minimum media depth shall be five (5) feet. The units shall not 2616 

be loaded at a rate exceeding four (4) gallons per minute per square foot;  2617 

 2618 

    (II) The activated alumina media shall be in mesh sizes ranging 2619 

from #28 to #48; and  2620 

 2621 

    (III) Regeneration facilities, including both weak caustic and 2622 

weak acid systems, shall be provided to regenerate the media. 2623 

 2624 

   (B) Bone char filtration or lime softening with magnesium addition. 2625 

 2626 

 (p)(o) Stabilization treatment shall comply with the following requirements: Stabilized 2627 

water is a water that does not tend to corrode the pipe nor deposit large quantities of scale. 2628 

 2629 

  (i) Stabilization by Ccarbon dioxide addition. shall comply with the following 2630 

requirements: 2631 

 2632 

   (A) Recarbonation basin design shall provide a minimum total 2633 

detention time of twenty (20) minutes. Two (2) compartments consisting of a mixing 2634 

compartment having a detention time of at least three (3) minutes and a reaction compartment 2635 

are required. Each compartment shall have a minimum depth of eight (8) feet (2.4 m).; 2636 

 2637 

   (B) Plants generating carbon dioxide from combustion shall have top 2638 

recarbonation tanks in order to dissipate carbon monoxide gas. Care shall be taken to prevent the 2639 

basin off-gases from entering any treatment plant structure.; and 2640 

 2641 



STRIKE/UNDERLINE 

DRAFT 3/4/2020 

12-68 

   (C) The recarbonation basin shall be sloped to a drain. 2642 

 2643 

  (ii) Where stabilization is by Aacid addition., Ffacilities shall be provided for 2644 

feeding both acid and alkalinity, such as sodium carbonate, lime, or sodium bicarbonate. 2645 

 2646 

  (iii) Polyphosphates. The feeding of polyphosphates is applicable may be used 2647 

for sequestering calcium in lime softened water, for corrosion control, and in conjunction with 2648 

alkali feed following ion exchange softening. Chlorination equipment and feed points shall be 2649 

available to chlorinate the phosphate solution tank to maintain a ten (10) mg/L free chlorine 2650 

residual and to maintain a 0.5 mg/L residual in the distribution system. 2651 

 2652 

  (iv) Alkali feed. Unstable water created by ion exchange softening shall be 2653 

stabilized by an alkali feed. An alkali feeder shall be provided for all ion exchange water 2654 

softening plants. 2655 

 2656 

  (v) Control. Laboratory equipment shall be provided for determining the 2657 

effectiveness of stabilization treatment. This shall include testing equipment for hardness, 2658 

calcium, alkalinity, pH and magnesium, as a minimum. 2659 

 2660 

 (q)(p) Taste and odor control. Provision shall be made for the control of taste and odor at 2661 

all surface water treatment plants. Taste and odor control equipment shall comply with the 2662 

following requirements: 2663 

 2664 

  (i) Flexibility. Plants treating water that is known to have taste and odor 2665 

problems shall be provided with equipment that makes at least two of the control processes 2666 

available. The following control processes may be used to control taste and odor: 2667 

 2668 

   (ii)(A) Chlorination. When chlorination is may be used for the removal of 2669 

some objectionable odors,. tTwo (2) hours of contact time must be provided to complete the 2670 

chemical reactions involved.; 2671 

 2672 

   (iii)(B) Chlorine dioxide. Chlorine dioxide can may be used in the 2673 

treatment of any taste and odor that is treatable by an oxidizing compound. Provisions shall be 2674 

made for proper storing and handling of the sodium chlorite to eliminate any danger of 2675 

explosion.; 2676 

 2677 

   (iv)(C) Powdered activated carbon. Provisions shall allow the addition of 2678 

carbon to the presedimentation basin influent, rapid mix basin, and clarifier effluent. Carbon feed 2679 

equipment shall be capable of feeding from 0 to 40 mg/L at plant design flows. may be used, 2680 

subject to the following requirements: 2681 



STRIKE/UNDERLINE 

DRAFT 3/4/2020 

12-69 

 2682 

 A provision shall be made for adequate dust control. Powdered activated carbon shall be 2683 

handled as a potentially combustible material. It shall be stored and used in a building or 2684 

compartment as nearly fireproof as possible. Carbon feeder rooms shall be designed for 2685 

hazardous locations, National Electric Code, Class 1, Groups C and D, Division 1. 2686 

 2687 

    (I) Provisions shall allow the addition of carbon to the 2688 

presedimentation basin influent, rapid mix basin, and clarifier effluent; 2689 

 2690 

    (II) Carbon feed equipment shall be capable of feeding from 2691 

zero (0) to forty (40) mg/L at plant design flows.; and 2692 

 2693 

    (III) Provision shall be made for adequate dust control. 2694 

Powdered activated carbon shall be handled as a potentially combustible material. It shall be 2695 

stored and used in a building or compartment as nearly fireproof as possible. Carbon feeder 2696 

rooms shall be designed in accordance with the requirements of the National Electric Code for 2697 

hazardous locations, Class 1, Groups C and D, Division 1; 2698 

 2699 

   (v)(D) Granular activated carbon adsorption units. by Oopen or closed 2700 

carbon contacting may be used for taste and odor control by adsorption of organics. The loading 2701 

rate shall not exceed ten (10) gpm/ft2 (236 m3/m2·d). The minimum empty bed contact time shall 2702 

be twenty (20) minutes. Provisions shall be made for moving carbon to and from the contactors. 2703 

 2704 

   (vi)(E) Potassium permanganate may be used. The application point shall 2705 

be in the raw water or ahead of the clarifier influent. Facilities shall be capable of feeding not 2706 

less than ten (10) mg/L of permanganate.; or 2707 

 2708 

   (vii)(F) Ozone may be used. Thirty (30) minutes of contact time must be 2709 

provided to complete the chemical reactions involved. The facilities shall be capable of an 2710 

applied ozone feed rate of fifteen (15) mg/L minimum. 2711 

 2712 

  (formerly Section 10 q(i))(ii) Plants treating water that have documented taste 2713 

and odor problems shall be provided with equipment that makes available at least two (2) of the 2714 

control processes listed in paragraph (i) of this Section 9(p). 2715 

 2716 

 (r)(q) Microscreening. A microscreen will be allowed may be used as a mechanical 2717 

supplement to treatment. The microscreening shall be capable of removing suspended matter 2718 

from the water by straining. It may be used to reduce nuisance organisms and organic loadings. It 2719 

shall not be used in place of filtration or coagulation. 2720 

 2721 



STRIKE/UNDERLINE 

DRAFT 3/4/2020 

12-70 

  (i) Screens shall be of a corrosion-resistant material, plastic or stainless steel.  2722 

 2723 

  (ii) Bypass piping shall be provided around the screen unit. 2724 

 2725 

  (iii) Protection against back siphonage shall be provided when potable water is 2726 

used for washing the screen. 2727 

 2728 

  (iv) Washwaters shall be wasted and not recycled to the microscreen.  2729 

 2730 

 (s)(r) Organics removal by gGranular carbon adsorption may be used for organics 2731 

removal. 2732 

 2733 

  (i) Adsorption of organics on granular activated carbon. Water to be treated 2734 

may be contacted with granular activated carbon. The pH of the water to be treated shall be less 2735 

than 9.0. The turbidity of the applied water shall be less than two (2) TU when packed beds are 2736 

used. 2737 

 2738 

  (ii) Contact time. The carbon beds or columns shall provide a minimum of 2739 

twenty (20) minutes of empty bed contact time at design flow. Surface loading rates shall not 2740 

exceed 10 gpm/ft2 (590 m3/m2·d). 2741 

 2742 

  (iii) Carbon beds or columns shall be designed as follows.: 2743 

 2744 

   (A) If an upflow countercurrent contactors is used, it may be either 2745 

packed or expanded. A and a single unit is acceptable. If a downflow contactor is used, two or 2746 

(2) more beds in parallel are required. 2747 

 2748 

   (B) Contactors may be designed as open gravity units, or pressure 2749 

beds. They may be constructed of concrete, steel, or fiberglass-reinforced plastic. Steel vessels 2750 

shall be protected against corrosion by coaltar epoxy coating, rubber or glass lining, or other 2751 

means. 2752 

 2753 

   (C) All carbon beds or columns shall be equipped with provisions for 2754 

flow reversal and bed expansion. Combination downflow filter contactors shall have 2755 

backwashing facilities to provide up to fifty (50) percent bed expansion and shall meet the same 2756 

backwash criteria as rapid rate filters in Section 9(h)(ii)(B)(IV) of this Chapter. 2757 

 2758 

   (D) Inlet and outlet screens shall be #304 or #316 stainless steel or 2759 

other suitable materials. 2760 

 2761 



STRIKE/UNDERLINE 

DRAFT 3/4/2020 

12-71 

   (E) Carbon beds and columns shall have a means for removing spent 2762 

carbon and introducing makeup or regenerated carbon. 2763 

 2764 

   (F) Pressure contactors shall be equipped with air-vacuum release 2765 

valves fitted with a stainless steel screen, slot size 0.036 mm (0.14 inches), to prevent plugging 2766 

with carbon. 2767 

 2768 

 (t) Radionuclides. Where radionuclide removal is practiced, the waste shall be 2769 

evaluated for its classification as a hazardous or low level radioactive waste and disposed of as 2770 

required by the Nuclear Regulatory Commission or other appropriate authority. 2771 

  2772 

 2773 

 (u) Waste handling and disposal. Disposal of any waste sludge or liquid shall meet 2774 

all the requirements of Chapter 11 of the Water Quality Rules and Regulations where applicable. 2775 

 2776 

 (s) Wastes shall be handled and disposed of as follows: 2777 

 2778 

  (i) Sanitary and laboratory wastes. The sanitary and laboratory wastes from 2779 

water treatment plants, pumping stations, etc. or simple well systems, shall not be recycled to 2780 

any part of the water plant. Waste from these facilities must be discharged directly to a sanitary 2781 

sewer system when feasible, or to an on-site waste treatment facility permitted by the Wyoming 2782 

Department of Environmental Quality. 2783 

 2784 

  (ii) Brine waste. The brine waste from ion exchange plants, demineralization 2785 

plants, etc.and other similar facilities, may not be recycled to the plant. Where discharging to a 2786 

sanitary sewer, a holding tank shall be provided to prevent the overloading of the sewer and/or 2787 

interference with the waste treatment processes. The effect of brine discharge to sewage lagoons 2788 

may depend on the rate of evaporation from the lagoons. Where disposal to an off-site waste 2789 